
 

 
 

FACULTY OF CIVIL  

AND ENVIRONMENTAL ENGINEERING  

BIAŁYSTOK UNIVERSITY of TECHNOLOGY 

POLISH ASSOCIATION  

OF SANITARY ENGINEERS  

AND TECHNICIANS 

 

 

 

 

SERIES OF MONOGRAPHS 

„ENVIRONMENTAL ENGINEERING – THROUGH A YOUNG EYE” 

Vol. 9 

 

Iwona Skoczko 

Janina Piekutin 

Aleksandra Kłębek 

 

 

Białystok 2014



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 9, 2014 

 

 
 

 

 

 

 

ENVIRONMENTAL ENGINEERING – THROUGH A YOUNG EYE 

VOL. 9 

 

 

Edited by 

Iwona Skoczko 

Janina Piekutin 

Aleksandra Kłębek 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
Oficyna Wydawnicza Politechniki Białostockiej 

Białystok 2014 

 
[...]
type with aerobic and anaerobic conditions, are listed below in ascending order according to 

the designed average daily flow rate. 

Plant A was designed for flow rate Qavdp =114 m
3
/d, PE = 813; single technological 

line with continuous bio-reactor type. The plant was designed for TSS (Total Suspended 

Solids), organic carbon and additionally nitrogen and phosphorous removal. [1] [2] During 

studied period, years 2007 and 2008, treatment plant was under constant and substantial 

overflow (about 3 times greater than a designed average daily flow), despite that actual BOD 

loading of raw wastewater was about 98% of assumed at the designing stage. 

Excess sludge from both primary and secondary sedimentation was directed into an 

Imhoff sedimentation tank for anaerobic stabilization. After such stabilization and thickening 

sludge from the Imhoff tanks was directed to Sludge Drying Beds (SDB) for dewatering.  

SDB - dewatering system of excess sludge due to natural evaporation of water from sludge 

distributed over a large area. Highly effective in terms of total removal of water (over 50%) 

but not sufficiently efficient in terms of overall process duration (days to even months) and 

area needed [4]. After stabilization and dewatering, sludge was exported to Central Sludge 

Processing facility located in one of the two major City WWTPs. 

Plant B was designed for flow rate Qavdp = 165 m
3
/d and PE = 1 100; with continuous 

biological reactor type for TSS, organic carbon and additionally nitrogen and phosphorus 

removal. [1] [2]It had two parallel technological lines. During studied period (years 2007 and 

2008) the treatment plant was under constant and substantial overflow (flow rate was almost 

two times greater than a designed average daily flow). Also BOD loading was 25% higher 

than designed. 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

9 
 

Excess sludge (both, primary and secondary) was directed into thickener and then to 

non-mechanical dewatering at the sludge drying beds. After such stabilization and dewatering, 

sludge was exported to central sludge processing facility located in one of the two major City 

WWTPs. 

Plant C was designed for flow rateQavdp = 225 m
3
/d and PE = 1 500, with continuous 

biological reactor type for TSS, organic carbon and additionally nitrogen and phosphorus 

removal. [1] [2] Two parallel technological lines were constructed for more flexibility 

operation. During the studied period, years 2007 and 2008, treatment plant worked almost in 

designed parameters: average daily flow was almost equal to designed one while BOD 

loading exceeded only about 11%. Operation conditions were stable. 

Excess sludge (both, primary and secondary) was stabilized and thickened in 

anaerobic conditions in an Imhoff sedimentation tank, and after that was exported to a central 

sludge processing facility located in one of the two major City WWTPs.  

Plant D was designed for flow rate Qavdp = 251 m
3
/d and PE = 2 375, with a SBR 

reactor type for organic carbon, TSS, and additionally nitrogen and phosphorous removal.[2] 

[3] Similar to the Plant C, two parallel technological lines were constructed. The Plant treated 

sewage from wastewater collection system and delivered by septic haulers. During studied 

period (years 2010 and 2011) the treatment plant operated under almost constant underflow 

conditions with small, around 15% to 25% lower than designed flow. As far as BOD loading, 

plant was also under-loaded: average BOD load was about 33% smaller than designed one. 

Excess sludge (both, from primary and secondary stages) was stabilized in aerobic 

conditions and dewatered mechanically on a small belt-press. Dewatered and stabilized sludge 

was exported outside the treatment plant for further disposal.  

Plant E was designed for flow rate Qavdp = 325 [m
3
/d] and PE = 1 613, with activated 

sludge bio-reactor for organic carbon, and additionally total nitrogen, and total phosphorus 

removal. [1] [2] As in previous plant, two parallel technological lines were constructed. 

During the studied period (years 2007 and 2008) treatment plant was under constant and 

substantial overflow (flow rate was almost 2,25 times greater than a designed average daily 

flow) and the BOD loading was over twice higher than designed one.  

Excess sludge from primary and secondary sedimentation was directed into an Imhoff 

tank for anaerobic stabilization then to sludge drying beds for water evaporation. After 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

10 
 

stabilization and dewatering, sludge was exported to central sludge processing facility located 

in one of the two major City WWTPs. 

Plant F was designed for flow rate Qavdp = 563 m
3
/d and PE = 2 707, with activated 

sludge reactor for TSS, organic carbon, and additionally nitrogen and phosphorous removal. 

[1] [2] Similar to the previous plants two parallel technological lines were constructed. During 

the studied period (year 2007 and 2008) treatment plant was under constant and significant 

underflow; actual average daily flow was about half of the designed one). Despite that BOD 

loading was only 25% smaller than designed one, what indicates high concentration  

of organic pollutants in raw wastewater. 

Excess sludge from primary and secondary sedimentation was stabilized in anaerobic 

conditions and thickened gravitational. After stabilization and dewatering, sludge was 

exported to central sludge processing facility located in one of the two major City WWTPs.  

Flow sheets: Plants A, B, C, E, F are based on a similar design with only slight 

differences needed for local conditions, therefore chart on a Picture 1 should be treated as 

representative for all these WWTPs: 

 
Picture 1.Flow sheet of the Wastewater Treatment Plant E, representative also for plants A, B, C, and F. 
Source: Adamczyk U. Analiza kosztów eksploatacyjnych wybranych małych oczyszczalni ścieków,praca dyplomowa, promotor Mucha Z 

Politechnika Krakowska, Kraków 2009 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

11 
 

Plant D is based on a different design so it has different chart (see Picture 2). 

Picture 2. Flow sheet of WWTP D 

Source: Print-screen generously shared by plant`s operator and updated by the authors. 

Non-conventional plants located in USA.  

Plants are grouped according to technology similarity. Two of them (Plant G and Plant 

H) are good examples of totally different approach for wastewater treatment then in Europe. 

The other two (Plant I and Plant J) are the examples of less complex approach to treatment of 

wastewater. 

Plant G was design for flow rate Qavdp = 56 781 m
3
/d (15 MGD - Millions of Gallons 

(US) per Day) (data on PE were not available) for organic carbon, and TSS removal [5]. It has 

got two parallel technological lines consisting biotower with fixed-film and aerated solid 

contactor as the two stages biological treatment. Plant was operated under NPDES standards 

(National Pollutant Discharge Elimination System (EPA), legal requirements regulating water 

protection matters for various industries, facilities and individual US citizens. NPDES are 

mostly prepared individually for each applicant [7][8]). Plant`s capability of nutrient removal 

is unclear. Despite constant aeration anoxic and anaerobic zones may occur in both Fixed 

Film Biotowers and Aerated Solids Contact reactors therefore biological nitrogen removal is 

probable. Biological phosphorus removal is significantly less probable [6]. Unfortunately 

there were no data available about nutrient removal efficiency. Actual daily average flow rate 

during studied period was about 45 420m
3
/d (12 MGD) which was 80% of designed flow rate. 

Unfortunately data on raw sewage quality and BOD loading were not available. Final stage of 

treatment was disinfection by UV treatment, although, it was damaged during studied period 

due to a flood, and not fully operated; therefore its impact on energy usage is not clear. 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

12 
 

Excess sludge was initially thickened in dissolved air floatation thickeners then 

stabilized in anaerobic conditions, and finally dewatered in centrifuges. Fully treated sludge 

was transported to a sanitary landfill. WWTP also has plant wide comprehensive odor control 

system. 

 

Picture 3.Flow sheet of the wastewater treatment plant G. 

Source: U.S. Environmental Protection Agency, Region 9, Energy Assessment Report for County of Honolulu Kailua Wastewater Treatment 

Plant, Kailua, Hawaii April 2010. 

This plant was substantially bigger than the rest of plants presented in this paper, but 

there are two reasons for including it in our presentation. Firstly, it`s an example how 

sophisticated the larger WWTPs are; the concept stays the same but its implementation needs 

numerous devices (including back-ups), much more than usually needed in small plants. This 

has significant impact on a complexity of energy distribution. Secondly, having energy 

distribution from smaller and larger plants someone can estimate if they are really different or 

rather similar. Finally, this plant, and the second one with Biotowers instead of Bioreactors, 

allows to compare these two designs in terms of energy distribution (for more details see 

section 3). 

Plant H was designed for flow rate Qavdp = 18 927 m
3
/d (5 MGD) (data on PE were 

not available) with fixed-film biotower and aerated solids contractor as a two-stage biological 

treatment [9]. The plant had two parallel technological lines Plant was operated under NPDES 

and was designed to treat Organic Carbon and Total Suspended Solids. Plant`s capability of 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

13 
 

nutrient removal is unclear. Despite constant aeration, anoxic and anaerobic zones may occur 

at both Fixed Film Biotowers and Aerated Solids Contact tanks. Biological nitrogen removal 

is probable in such conditions but phosphorus bio-removal is significantly less probable [6]. 

Unfortunately there were no data on nutrient removal efficiency to verify this theory. Actual 

daily average flow during studied period (from 07.2008 to 06.2009) was about 11 350 m
3
/d (3 

MGD) which is about 60% of flow rate for which the plant was designed. Unfortunately no 

data on raw sewage quality were available. Final stage of treatment was disinfection of treated 

wastewater in a chlorine contact tank. 

Excess sludge (primary and secondary) was initially thickened in dissolved air 

floatation thickeners then stabilized in anaerobic conditions, and finally dewatered in 

centrifuges. Such treated sludge was transported to a sanitary landfill.  

 

Picture 4.Flow sheet of WWTP H. 

Source: U.S. Environmental Protection Agency, Region 9, Energy Assessment Report for County of Honolulu Hilo Wastewater Treatment 

Plant, Hilo, Hawaii April 2010. 

Plant I was designed for flow rate Qavdp = 28 390 m
3
/d (7,5 MGD), (data on PE were 

not available) with aeration basins for Total Suspended Solids and biological Carbon removal 

[10]. Plant’s design didn’t allow biological phosphorus or nitrogen removal. The plant had 

two parallel technological lines and was operated under NPDES (National Pollutant 

Discharge Elimination System; EPA). During the studied period (from 12.2008 to 11.2009) 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

14 
 

constant underflow was observed: flow rate was about 13250 m
3
/d (3,5 MGD) which is about 

47% of designed average daily flow. Unfortunately no data on raw sewage quality are 

available. This plant is a so called Water Reclamation Facility (WRF) which means that the 

WWTP and a Water Treatment Plant (WTP) are integrated in one system. Sludge from a 

secondary sedimentation was pumped into the aerobic digesters, and then dewatered in 

centrifuges. Finally, was composted and reused. Also the reclaimed water (Wastewater after 

treatment in WWTP and WTP.) is reused to water local green areas and nearby golf courses. 

This means that 100% of influent is being reused, however, a backup way of effluent disposal 

was available. This is good example how flexible wastewater management and WWTPs 

design can be. Of course for this study energy consumption at the WWTP part was separated 

from the rest of facility 

 

Picture 5. Flow sheet of WWTP I. 

Source: U.S. Environmental Protection Agency, Region 9, Energy Assessment Report for County of Kihei Hilo Wastewater Treatment Plant, 

Kihei, Hawaii April 2010. 

Plant J was designed for flow rate Qavdp = 1 135 m
3
/d (0,3 MGD), (data on PE were 

not available) with aeration basins for biological treatment (Total Suspended Solids and 

Organic Carbon removal) [11]. The plant had two parallel technological lines and was 

operated under NPDES. During the studied period (from 07.2008 to 06.2009), constant 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

15 
 

underflow was observed: flow rate was about 950 m
3
/d (0,25 MGD) which is about 83% of 

designed average daily flow. Unfortunately no data on raw sewage quality were available. 

Also, due to ongoing upgrading, standard screening and grit removal were offline during the 

study. Its flow chart is similar to the plant I: wastewater flowed to secondary clarifiers and 

treated wastewater was directed into chlorine contact tank and was mostly reused for watering 

of green areas.  

Sludge from secondary sedimentation was pumped into the aerobic digesters then 

dewatered with Solar Sludge Drying Beds (scheduled to be replaced by centrifuges during the 

upgrading). Dewatered and stabilized sludge was landfilled. 

 

Picture 6.Flow sheet of WWTP J. 

Source: U.S. Environmental Protection Agency, Region 9, Energy Assessment Report for County of Kauai, Waimea Wastewater Treatment 

Plant, Waimea, Hawaii April 2010. 

2.2 Methods of energy distribution evaluation  

Energy distribution is mostly expressed in kWh or as percentage of total energy 

consumption per device in given time-frame. Therefore a separate energy consumption value 

of each device must be determined. Number of devices is connected directly with plant`s size 

and it`s quite intuitive that bigger plant needs more powerful equipment as well as some 

stand-by facilities due to required higher system reliability. There are several ways to 

determine individual energy consumption. During the research and literature studies three 

methods of determination were developed and polished after being confronted with literature. 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

16 
 

These methods differ in their degree of accuracy. The higher the accuracy, the method is more 

expensive and time-consuming. Methods were sorted in ascending order according to their 

accuracy. Preparation of a plant`s equipment list is essential for any method of evaluation. Of 

course, more monitored devices, the better accuracy of evaluation. 

Method 1: Simplified estimation is based only on assumptions of nominal motors 

sizes and work times. It is the least accurate way to determine energy usage distribution in the 

WWTP (or any other facility) also the least expensive. It is recommended for design and  

pre-evaluation purposes. This approach is based on a following simple equation:  

  [   ]     [  ]   [ ]  

where: 

Ed – device total energy usage, 

P – motor size, 

T – assumed total work time of a device. 

The assumptions are not entirely true. First of all, work-time of devices may be 

different than assumed one. Secondly, energy consumption by the motors depends on many 

factors and varies over time [12] [13] [14] and total energy consumption does not have to be 

equal to theoretical value. The gap between calculated and real electricity usage is connected 

with flexibility of the engines and the greatest difference would occur in the case of modern 

motors with Variable-Frequency Drive (VFD) or adjustable-frequency drive (AFD)(VFD and 

AFD are two different names/abbreviation for the same motor type)[15]. Nevertheless such 

approach is not entirely useless. Costs of such evaluation is almost negligible comparing to 

profits which the operators can have, which makes it a useful design tool and indeed may be 

found in a lot of WWTPs projects. 

Method 2: mixture of estimation and measurements.  

Method is very similar to the first one, although its accuracy is higher. Proportion 

between actual information and assumptions determine how reliable obtained energy 

distribution is, and affects cost of evaluation as well. In this case mostly archive data from 

WWTP and energy provider are used. WWTPs have often archived work times of single 

devices which can be multiplied by nominal power use (as in equation (1)) and compare with 

facility total energy consumption. This method was used to evaluate energy usage diagram for 

plant D (see chapter 3 for the results). As it turned out this approach can give reasonable 

(1) 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 
 

17 
 

results and may be applied if detailed analyses are not necessary or too expensive for that 

moment. 

Method 3: based mostly on measurements.  

Used for advance evaluation purposes and is based on actual data collected during 

long-term measurements. The most precise evaluation would have 100% of equipment and 

systems gauged. Obviously such situation is not possible, even sometimes unwanted, because 

the WWTPs are complex installations and composed of dozens of subsystems and thousands 

of devices. Therefore, sometimes it is not reasonable to consider individual device separately.  

Proper evaluation is time-consuming and expensive. Electric gauges prices range from 

12 € to 243 € [16] and not all devices can be measured by the cheapest ones. There is of 

course matter of measurements’ quality and accuracy, data storage and accessibility. Some 

devices are even capable of Wi-Fi or other types of wireless connections for remote 

measurements and data processing. Obviously, the electric meters are only part of total costs. 

More expensive is labor cost for measurements and data processing. For small plant such 

costs could be unacceptable. Therefore, there is no point to measure separately energy 

consumption of each device. They could be grouped into reasonable subsystems. On the other 

hand excessive simplification will eventually lead researcher to method 2. As in many other 

cases, healthy balance must be achieved. For this reason, someone who is trying to analyze 

WWTP energy distribution should have knowledge of wastewater treatment technology and 

used equipment as well as understand of electrical systems. Usually a team of qualified 

specialists will be able to indentify vital devices and subsystems required for the separate 

measurements. Such team should include an environmental engineer, an electrical engineer, a 

mechanical engineering, a specialist in automation, and an economist. In last few years the US 

EPA has published a few manuals on improvement of energy efficiency at wastewater 

treatment plants. Authors’ original ideas, conceptions and experience were confronted with 

available literature [5] [9] [10] [11] [17] [18] [19] [20] which resulted in development of 

following recommendation of energy evaluation steps. 

1) Decision of evaluation accuracy, and estimation of costs, 

2) Establishment of rules for cooperation with energy provider, 

3) Gathering all available archive data from WWTP and energy provider, 

4) Selection of devices for individual metering, and subsystems which should and can 

be evaluated , 

5) Modification of the plant’s electric grid and installation of the gauges, 
[...]
ścieków komunalnych w wybranych oczyszczalniach powiatu Siedleckiego. Ochrona 

Środowiska i Zasobów Naturalnych, 52, 32- 41, 2010. 

14. www.geoportal.gov.pl 

 

http://www.geoportal.gov.pl/


ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

103 
 

 

Eng Pavel Averin
1
, Eng Dmitry Samsonenko 

Department of Technology in  Engineering and Environmental Protection 

Bialystok University of Technology 

e-mail: averpavel@gmail.com
1 

 

Wastewater and sludge management in chosen dairy WWTP plants in 

Podlaskie province 

 

Keywords: wastewater management, dairy WWTP, sludge treatment, modernization. 

Abstract: This paper presents the overview of wastewater and sludge management in chosen dairy wastewater 

treatment plants in podlaskie province. The modernization of wastewater and sewage sludge treatment facilities 

is considered. The result of research work presented in this paper presents changing in wastewater characteristic 

within the time and represents the importance and timeliness of modernization measures were taken. 

 

1. Introduction  

The Podlasie Province is an agricultural area with dominating food industry. This part 

of country is usually called “Green Lungs of Poland” As many as 9 out of 100 biological 

WWTP (wastewater treatment plant) in the region receive sewage from dairy industry. The 

flow capacity of the biggest dairy plant which is also presented in this paper is generated more 

than 7000 m
3
/day of sewage while the total amount of sewage sludge after treatment is nearly 

2500  tons of dry mass per year. Sewage sludge is  by- product in the process of sewage 

treatment, the way of its finale utilization depends on many factors among others physico-

chemical composition of sewage which is put through the treatment process and the method 

of its processing. The quantity of sewage sludge among others dairy sludge, will rise together 

with the load of sewage (Dabrowski 2006,2009). The possibility of sewage sludge recycling 

to the environment, for instance as a fertilizer, depends on its physical-chemical composition 

and sanitary quality. Polish legal requirements define the conditions that have to be fulfilled 

before the sludge may use for soil fertilization. High efficiency of industrial wastewater is 

very important to protect natural environment in Podlaskie Province. 

2. Characteristic  of wastewater and sewage sludge in dairy WWT Plants 

According to investigation conducted in the period of 1998-2000 by Boruszko et 

al.(2000), the amount of treated sewage in Podlaskie province reached about 138 000 m
3
/d 

among others  about  9070 m
3
/d was treated by individual dairy systems. While analyzing 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

104 
 

problems connected with the amount of sewage and sewage sludge in Podlaskie province in 

2008, there was observed the increase of dairy sewages, which are treated in individual dairy 

waste water treatment plants in the province. According to the data of Dabrowski (2009), this 

amount reached 12 000 m
3
/d. . While assessing the quantity of dairy sewage, it is necessary to 

take into account the fact that during last years the rate of the used water and generated 

sewage decreased in relation to the amount of processed milk (Dabrowski, 2009). The 

changes, which were observed in individual dairy waste water treatment plants, are proved by 

such parameters like personal equivalent (P.E.) or the amount of sludge produced during 

sewage treatment. The quantity of sludge in dairy waste water treatment plants rose from 

1140 tons d.m. in 1998 to almost 3700 tons d.m. in 2008 (Dabrowski, 2009). In the biggest 

plant located in the town of Wysokie Mazowickie (Mlekovita Diary Cooperative) there was 

noticed the increase of generated sludge from 600 to almost 2200 tons d.m. in analogous 

period of 10 years (Dabrowski 2009). Such a situation is typical in dairy W.W.T. plants 

(Bartkiewicz 2010). Nowadays nine plants using individual treatment systems exist in 

Podlaskie Province. This paper covers information about two of them located in Bielsk 

Podlaski and Wysokie Mazowieckie.  

Table 1 shows the basic parameters of chosen systems of diary sewage treatment in Podlaskie 

province according to the data from 2009. Table 2 shows current parameters in 2013. 

Table 1.Characteristics of chosen dairy WWTP-s in Podlaskie province, 2009  

Plant Sewage quantity  

m
3
/d 

P.E. Sludge amount 

Mg d.m. y
-1

 

WysokieMazowieckie 5500 277000 2200 

BielskPodlaski 700 9800 230 

Source: Dabrowski, 2009 

Table 2. Characteristics of chosen dairy W.W.T.P-s in Podlaskie province, 2013 

Plant Sewage quantity  

m
3
/d 

P.E. Sludge amount 

Mg d.m. y
-1

 

WysokieMazowieckie 7550 (design) 340000 (design) 2500 

BielskPodlaski 950 24000 250 

Source: Dabrowski 

Apart from the quantity of sewage and sludge there was given personal equivalent (P.E.) 

characteristic for each object describing the level of load, which is treated by diary water 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

105 
 

waste treatment plants. The average BOD5 in diary sewage is about 6 to 10 times higher than 

in case of municipal sewage. It is proved by the own research and also by literature 

(B.A.T.,2005, Ochrona, 1998). 

3. Characteristic of Mlekovita and Bielmlek W.W.TP.s 

3.1.Technologies and facilities for sewage treatment  

The dairy plant in Wysokie Mazowieckie belongs to the Mlekovita company. It 

processes 360 million dm
3
 of milk per year and is one of the largest dairy plants in Poland. 

Since it was built in 1980s, the plant had its own biological WWTP using activated sludge 

method for sewage treatment. The sewage treatment technology did not differ from other 

plants in the country and it focussed on the carbon compounds removal. It consisted of high- 

and low-loaded activated sludge, surface aerators, aerobic sludge stabilization and sludge 

drying beds – the schedule quite often successfully implemented in Poland (Dabrowski, 2006) 

Figure 1 is presenting plant before modernization in 2013. 

 

Fig. 1 WWTP in Wysokie Mazowieckie before modernization 

Source: M. Kajurek 

  The analysed WWTP started operation in 1987. The inflow of sewage was about 3500 m3/d. 

The dairy sewage inflowed to horizontal sand trap via manually cleaned screens, then to high-

loaded activated sludge chamber (the first stage) and through transitional sedimentation tank 

outflowed to the low-loaded activated sludge chamber (the second stage).  Final treatment 

took place in the secondary sedimentation tank. Sludge processing consisted of simultaneous 

aerobic stabilization and dewatering at the drying bed (Dabrowski, 2011) 

 Development of the dairy plant, increasing load of sewage, operation problems with 

the old treatment system and new requirements concerning nitrogen and phosphorus 

concentrations in treated sewage resulted in modernization of the treatment system. The 

entirely new WWTP was built using the old constructions. The modern biological system for 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

106 
 

nutrient removal was developed though chemical precipitation of phosphorus is also possible. 

The mechanical treatment part was also modernized; sludge regeneration chamber was 

adapted for phosphorus precipitation. Sewage from dephosphatation chamber outflow to high-

loaded activated sludge chamber, where the sludge concentration was about 3.5 kg/m3. After 

clarification in the transitional sedimentation tank, the sewage is directed to low-loaded 

activated sludge chamber.. In this chamber simultaneous nitrification and denitrification 

occurs. The modern surface aerators provide adequate conditions for the processes of  

nitrification and denitrification. The oxygen monitoring placed in the chambers help to keep 

the oxygen concentration at pre-defined level. The final treatment of sewage occurs at four 

radial-flow sedimentation tanks. The treated sewage outflows to the receiver via measuring 

tube. The WWTP was designed for the average daily flow of sewage of 5700 m3/d. In 2001 

the transitional sedimentation tank stopped working and the cascade unit was introduced in its 

place. The sludge processing line was completely changed during modernization. Aerobic 

stabilization in a separate chamber at the temperature of 36oC, press dewatering and lime 

conditioning was introduced. The former sludge drying beds are used for temporary sludge 

deposition (Kajurek 2007). Next modernization was completed In 2013, figure 2 presenting 

New system. Flotation process was implemented as anaerobic sewage sludge stabilization, 

heat and electric energy is produced. Figure 3 is presenting fermentation chamber. 

 

Fig. 2 Flow diagram of Wysokie Mazowieckie W.W.T.P. 

Source: W. Dąbrowski 

 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

107 
 

1 - raw wastewater; 2 - screens;  3 - sand trap; 4 - anaerobic chamber; 5 - two stage activated 

sludge system; 6 - sedimentation tank; 7 - final effluent; 8 - recirculation; 9 - excess sludge; 

10 - aerobic stabilization; 11 - thickener; 12 - filter press; 13 -  lime conditioning; 14 -  

coagulation; 15 - reject water; 16 - collecting chamber; 17 - agricultural reuse of sludge 

 

Fig 3.Fermentation chamber and biogas storage 

Source: W. Dabrowski 

The W.W.T.P. in Bielsk Podlaski has been built in the 1970s. The production plant 

started operation more than fifty years ago. The technological scheme of the plant was typical 

for 70’s of the 20th century (Dabrowski, 2008). It was designed for inlet of 1800 m
3
/d. 

Circulations chambers with surface aeration, where sewage came after pre-aeration, were the 

basic elements of the system. Outlet was organized after two vertical secondary clarifiers. 

Recirculation flow was directed to regeneration chamber and the rest flow – to circulation 

chamber (Wiater, Dabrowski, 2013). In 2000 was implemented chemical phosphorus 

removal. In  2012 was launched a process of modernization of Bielsk Podlaski dairy 

W.W.T.P. with installation S.B.R. reactors (Wiater, Dabrowski, 2013). Figure 4 and 6 are 

presenting new facilities, figure 5 is presenting scheme of treatment. 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

108 
 

 

Fig. 4 Flotation unit during modernization. 

Source: W. Dąbrowski 

 

 

Fig. 5 Flow diagram of Bielsk Podlaski W.W.T.P. 

source: Wiater, Dabroski 2013 (Fig 1. Flow diagram, W.W.T.P. Bielmlek Bielsk Podlaski 2012) 

1 – pumping station; 2 – sieve; 3 – sand trap; 4 – averaging tank; 5 – flotator; 6 – S.B.R.; 7,8 

– thickener; 9 – aerobic stabilization; 10 – filter-press; 11 – sediment storage. 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

109 
 

 

Fig. 6 Old and new system for WWT in BielskPodlaski. 

Source: Dąbrowski 

Reconstruction was designed for inlet of 750 m
3
/d and BOD concentration 1500 

mgO2/dm
3
. Raw wastewater through pumping station (1) goes to mechanical treatment on 

sieve (2) and sand trap (3) and come to averaging tank (4). After averaging tanksewage is 

directed to flotator (5). Biological treatment is held in two sequencing reactors (6.1, 6.2) 

equipped with mixing turbine aerator. Table 2 is presenting basic parameters of both plants.  

Table 2.Average characteristics of raw wastewater of chosen dairy WWTP  

W.W.T.P. BOD5 

[mg O2/l] 

COD  

[mg O2/l] 

Total N  

[mg N/l] 

N-NH4[ 

mg N-NH4/l] 

Total 

phosphorus 

[mg P/l] 

Wysokie 

Mazowieckie 

3120 4360 69 3,1 14,5 

BielskPodlaski 1520 1890 65 1,8 9,8 

Source: Dabrowski, 2008 

3.2.Technologies and facilities for sludge treatment  

Diary waste water treatment plant in Wysokie Mazowickie is one of the biggest 

objects of this type in Poland but also in Europe. In the summer period this plant processes 

over two millions of liters of milk per day and night. Up to 2000, this diary waste water 

treatment plant worked according to typical system of Promlecz with simultaneous 

stabilization of dewatering sludge on filter beds, which were commonly used in the beginning 

of the 90-s of the last century. After modernization and introduction of intensive biological 

and chemical sewage treatment, the amount of sludge rose over twice. The increase of sludge 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

110 
 

reached 5200 kg of sludge dry matter per day  on average reaching the increase rate on the 

level of 0,46 kg d.m./kg BOD5 (Dabrowski, 2009) 

After modernization in 2000 Wysokie Mazowieckie W.W.T.P. was implemented 

following scheme of sewage sludge treatment: aerobic stabilization, press dewatering and 

lime conditioning. There were used separate chambers in aerobic stabilization, which 

processed mechanically thickened sludge. Stabilization time ranged between 5 to 8 days, the 

process is exothermic and the stabilization temperature reached 30-36 
0
C. In order to limit the 

temperature increase in chambers and to provide suitable air change, under the cover of each 

chamber there is pressed air in amount of 2,5 thousands m
3
/h. After stabilization process, 

sludge was dewatered with filterpress,there is possibility of additional lime stabilization. The 

changes in the treatment system resulted in a major increase of the sludge amount, from600 

tons d.m./year before modernization, to 900 tons d.m. /year in 2001, and to almost 1700 tons 

in 2005. Such a large amount of sludge is due to the high average BOD5 in raw sewage, which 

was equal to 3200 mgO2/l in 2005 (Dabrowski 2005).. Modernization of W.W.T.P. in 2013 

was based on anaerobic stabilization of excess sludge and flotation sludge. Heat and electric 

energy is produced during anaerobic stabilization. In Bielsk Podlaski excess sewage sludge is 

stabilized in aerobic conditions. Final dewatering is provided by press. In both plants sewage 

sludge after treatment is used as a fertilizer. 

The results of the analysis presented in Table 3 show that heavy metals content in 

sludgefrom diary W.W.T. plants is low, sharply below the limit values, which allows to use 

sludge as fertilizer in some crops. Low metal content is one of criteria, which conditions the 

possibility of recycling of diary sludge to environment. 

Table 3. Heavy metals content in sewage sludge from dairy W.W.T.P-s  

Plant Quantity of heavy metals mg/kg  d.m. 

Pb Zn Cu Cd Ni Cr Hg 

WysokieMazowieckie 10,2 170 22,4 0,52 3,1 4,6 0,18 

BielskPodlaski 5,8 163 20,0 0,40 3,3 4,3 0,19 

Source: Dabrowski, 2006 

 

 

 



ENVIRONMENTAL ENGINEERING – TROUGH A YOUNG EYE vol. 4, 2014 

 

111 
 

Table 4. Biogenic compounds content in sewage sludge from dairy W.W.T.P-s  

Plant Chosen characteristic parameters 

N-total 

g/kg d.m. 

P-total 

g/kg d.m 

Mg 

g/kg s.m 

Ca 

g/kg d.m 

Organic 

substances 

% 

WysokieMazowieckie 93,6 17,0 3,9 28,0 82,1 

BielskPodlaski 26,9 1,9 6,8 61,9 74,2 

Source: Dabrowski, 2006 

 

4. Own research, methods and sampling 

In order to obtain results showing current characteristics of raw wastewater coming to 

chosen W.W.T.P-s, a series of tests were performed. Samples were collected on inlets of 

chosen stations before passing through treatment facilities.  

Concentration of following pollutants were measured:  

 Organics (BOD5, COD)  

 Ammonium ions (N-NH4)  

 Total phosphorus 

COD, N-NH4 and total phosphorus amounts were applied by test recommended by Merck. 

Biochemical Oxygen Demand was determined using OXI-TOP with WTW facilities.  All 

determinations were carried out in laboratory of Department of Technology in Environmental 

Engineering and Protection, B.U.T.. 

5. Results and discussion 

Achieved results are of wastewater   characteristic is  presented in Tables 5 and 6.  

Table 5. Characteristics of raw wastewater, Wysokie Mazowieckie 